VAOT LAB NO.

MATERIALS & RESEARCH SECTION

Certification & Independent Assurance Unit

Working to Get You There
ranSVermom Agency of Transportation

Record of Manufactured Certification

Type "A" Certification

NAME OF MANUFACTURER:  Seismic Energy Products, Inc.

ADDRESS: 518 Progress Way, Athens, TX. 75751
WE HEREBY CERTIFY: Bearing Device Assembly (Steel Reinf. Elastomeric BR 500)
IN THE QUANTITY OF: 12 Pieces - Laminated Pads
FURNISHED BY: Seismic Energy Products, Inc.
(Contractor or Supplier)
FOR USE ON: Marlboro BRF 010-1(43)
IDENTIFIED BY: Seismic Energy Products Sales Order Number: 58054-R1

CONFORMS TO ALL REQUIREMENTS OF THE STATE OF VERMONT AGENCY OF TRANSPORTATION 1990/1995/2001/2006
STANDARD SPECIFICATIONS, PERTINENT PROJECT PLANS, AND SPECIAL PROVISIONS FOR THE ABOVE STATED
CONTRACT FOR PAY ITEM NUMBER(S) AS FOLLOWS: 531,10 AND THAT PROCESSING, PRODUCT TESTING AND
INSPECTION CONTROL OF RAW MATERIALS ARE IN CONFORMITY WITH ALL APPLICABLE SPECIFICATIONS,
DRAWINGS AND/ OR STANDARDS OF ALL MATERIALS FURNISHED.
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Subscribed and sworn to me before
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: Signatureéf}\u%rize{i Representative
this  17th dayof June_ 2014

TONY PEREZ

w
Q' Notary Public

Name (Type or Print)
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Title: Quality Assuance Manager
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Commission Expiring on _ 04/12/2016 Company Status or Affiliation
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NOTE: CERTIFICATIONS FOR MATERIALS REQUIRING A TYPE "C" OR "D" CERTIFICATION, WHEN SPECIFIED BY
CONTRACT PROVISIONS, MUST INCLUDE MILL TEST REPORTS SHOWING CHEMICAL AND PHYSICAL ANALYSES.

THIS CERTIFICATION IS TO BE COMPLETED BY THE MANUFACTURER OF THE MATERIALS AND NOT BY
THE SUPPLIER OR DEALER. THIS CERTIFICATION IS TO BE SENT TO:

Vermont Agency of Transportation
Materials & Research Section Attention: C & IA Unit
National Life Bldg. Drawer 33
Montpelier, Vermont 05633-5001

TA 562
Rev 01/00
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“Nondestruetive Teiting Speadntlar™

Friedman Industries . : April 14,2014
P.0.Box 214 Lab No: L3088

Armorel, AR 72310

- Attention: Mr. Terry Eveland O-a—z S Lo

Subject: Tensile, Yield and Elongation Test Results

REPORT OF TEST
_ Sample
Number  HeatNumber Yield ° Tensile Elongation %

. 949192-F 241888 49,503 69,219 29
The above sample does meet the physical requirements ofAIOll-‘}d.
(Tested in accordance with ASTM A370-12)

Respectfully Submitted
AlT, LLC |cF

) Ao ¢ Decleoann

William E. Jackson

S101 Wilfong Road ® Memphis, TN 38134 ® Phonc: 901-373-6992 © Fax: 901-373.5825




SEISMIC ENERGY PRODUCTS, INC.

518 Progress Way
Athens, Tx 75751
903-677-4369

MATERIAL CERTIFICATION
ELASTOMERIC MATERIAL

CUSTOMER

VERNON, VT 05354

RENAUD BROS, INC. .
283 FORT BRIGEMAN RD #2

ATTN: CYNTHIA RENAUD (802) 257-7383

SHIP TO
RENAUD BROS.
283 FORT BRIGEMAN RD #2
VERNON, VT 05354

CUSTOMER P.O.
SIGNED QUOTE

SEP SO NUMBER

CUSTOMER JOB DESCRIPTION
WINDAM COUNTY
PROJECT #: BRF 010-1(43)
BRIDGE NO. 48

SPECIFICATION
STATE of VERMONT
2011 STANDARD SPECIFICATION
SEC. 531 & 731

58054-R1 & SPECIAL PROVISIONS
ELASTOMER LOT NUMBER ELASTOMER TYPE/DUROMETER
58054-R1-1 NATURAL /50
ELASTOMER TESTING RESULTS
STANDARD DESCRIPTION REQUIREMENT TEST VALUE | RESULT
ASTM D2240 DUROMETER HARDNESS - SHORE A 50 + 5 Points 51 PASS
AN TENSILE STRENGTH 2250 psi. min 2989 PASS
ULTIMATE ELONGATION 450 % Min. 545 PASS
ASTM D573 HEAT RESISTANCE (70 HRS @ 158°F)
CHANGE IN:  DUROMETER HARDNESS =10 Points, Maximum 15 PASS
CHANGE IN:  TENSILE STRENGTH -25%, Maximum -11.3 PASS
CHANGE IN:  ULTIMATE ELONGATION -25%. Maximum 5. PASS
ASTM D395 COMPRESSION SET (22 HRS @ 158°F) 25 Maximum 5 PASS
ASTM D1149 OZONE RESISTANCE (25 pphm @ 100°F for 24 hours) No Cracks 0 PASS
ASTM D746 LOW TEMPERATURE BRITTLENESS (-55°F) No Failure 0 PASS
ASTM D1043 INSTANTANEOUS THERMAL STIFFENING (-50°F) < 4 times stiffness at 73°F 1.8 PASS
AASHTO CH 18 |LOW TEMPERATURE CRYSTALLIZATION (21 days @ -35°F) < 4 times stiffness at 73°F 1.5 PASS
ASTM D4014 SHEAR MODULUS - ANNEX Al 100 psi + 15% 097 PASS
ASTM D429(B) ADHESION (Bond made during vulcanization) 40 Ibs. min. 63.3 RT 100% | PASS
PROOF LOAD: 1.5 X DESIGN LOAD No Failure PASS PASS

The material used in manufacture complies with the State of Vermont 2011 Standard Specifications Sections 531 & 731 and

any Special Py
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A%RANCE MANAGER

THE STATE OF TEXAS

17-Jun-2014

DATE
COUNTY OF HENDERSON

Before ME, the undersigned. a Notary Public in and for said county and state on this day personally appeared TONY PEREZ. known

to me to be the person whose name subscribed to the foregoing instrument acknowledged to me that he executed the same for the

purpose of consideration therein expressed.

Given under my hand and seal of office the  17th  dayeof June A.D., 2014 i

ARY PUBLIC IN AND FOR HENDERSON COUNTY, TEXAS
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% JESSICA LEE PARISH
Notary Public, State of Texas
My Commission Expires

Aprit 12, 2016

Item (01) 2-9/16" X 9" X 12" LAM PAD W/ FIVE 14 GA SHIMS QTY: 12

SEP




